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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Name CISCO
Model P3310
FCCID LDKNVTX221737

Industry Canada ID

2461N-NVTX21737

Serial number

/

Hardware identity and/or version

/

Software identity and/or version

/

Frequency Ranges

U-NIl'1: 5180 — 5240 MHz
U-NII 2A : 5260 — 5320 MHz
U-NII 2C : 5500 — 5700 MHz
U-NII 3: 5745 —5825 MHz

Operating Modes

802.11a
802.11n (HT20 / HT40)
802.11ac (HT80)

Type of Modulation

Digital (OFDM - Orthogonal frequency-division multiplexing)

Conducted Output Power

5180 — 5240 MHz: 39.90 mW (802.11a)

5180 — 5240 MHz: 16.44 mW (802.11n HT20)
5190 — 5230 MHz: 26.92 mW (802.11n HT40)
5210 MHz: 27.10 mW (802.11n HT80)

5260 — 5320 MHz: 55.72 mW (802.11a)

5260 — 5320 MHz: 83.18 mW (802.11n HT20)
5270 — 5310 MHz: 62.66 mW (802.11n HT40)
5290 MHz: 41.78 mW (802.11n HT80)

5500 — 5700 MHz: 56.10 mW (802.11a)

5500 — 5700 MHz: 85.31 mW (802.11n HT20)
5510 — 5670 MHz: 51.76 mW (802.11n HT40)
5530 MHz: 22.49 mW (802.11n HT80)

5745 — 5825 MHz: 56.36 mW (802.11a)

5745 — 5825 MHz: 83.37 mW (802.11n HT20)
5755 — 5795 MHz: 67.30 mW (802.11n HT40)
5775 MHz: 33.34 mW (802.11n HT80)

Antenna Connector

Patch Antennas connected to radio module by U-FL connector

Number of Antennas

2

Antenna Diversity Supported Yes

Smart Antennas System MIMO

DFS/TPC Slave Device

Power Supply Mains (integral power supply)

Description of tested item

The EUT is a certified radio module with WiFi and Bluetooth transceivers, this test report contains data for new antennas.
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1.2 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 - 50 %
Normal test voltage: 120V 60Hz

The values are the limit registered during the test period.

1.3 Test Engineer(s)

Frode Sveinsen

Thomas Danglé (Power Line Conducted Test)

1.4 Description of modification for Modification Filing

Not applicable.

1.5 Family List Rational

Not Applicable.

1.6 Antenna Requirement

Is the antenna detachable?

If detachable, is the antenna connector non-standard?

Type of antenna connector: U-FL connector

Ref. FCC §15.203

1.7 Worst-Case Configuration and Mode

X Yes
X Yes

TEST REPORT
FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

[ No
[ No

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel

with the highest output power as worst-case scenario.

The worst case data rates were:

802.11a mode:

802.11n HT20 mode:
802.11n HT40 mode:
802.11n HT80 mode:

6 Mbps
MCSO0
MCSO0
MCSO0

1.8 On Time and Duty Cycle Factors

Mode On Time Period Duty Cycle Duty Cycle Duty Cycle

Burst (ms) (msec) (linear) Correction: Correction:

Power (dB) Voltage (dB)
802.11a CDD 1.43 1.53 0.935 0.29 0.58
802.11n HT20 CDD 1.34 1.44 0.930 0.31 0.62
802.11n HT40 CDD 0.664 0.766 0.867 0.62 1.24
802.11n HT80 CDD 0.191 0.292 0.655 1.82 3.64

The results above are from UL report no. 11526345-E4V3

Nemko Norway, Instituttveien 6, Kjeller, Norway
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1.9 EUT Power Levels

N
Nemko

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Channel Freq (MHz) 11a 11n 11n 11ac 11ac
HT20 HT40 HT80 HT160

36 5180 12.5 6.5

40 5200 12.0 6.5

44 5220 12.0 6.5

48 5240 12.0 6.5

52 5260 15.5 14.0

56 5280 15.5 14.0

60 5300 15.5 14.0

64 5320 15.5 9.0

100 5500 13.0 8.0

104 5520 15.0 14.0

108 5540 15.0 14.0

112 5560 15.0 14.0

116 5580 15.0 14.0

120 5600 D D

124 5620 D D

128 5640 D D

132 5660 14.0 12.5

136 5680 13.5 12.5

140 5700 9.5 7.0

144 5720 D D

149 5745 14.0 12.5

153 5765 14.5 12.5

157 5785 15.5 14.0

161 5805 15.5 14.0

165 5825 15.5 14.0

38 5190 8.5

46 5230 9.0

54 5270 13.0

62 5310 8.0

102 5510 6.0

110 5550 12.0

118 5590 D

126 5630 D

134 5670 11.0

142 5710 D

151 5755 9.0

159 5795 13.5

42 5210 8.0

58 5290 10.0

106 5530 7.0

122 5610 D

138 5690 D

155 5775 10.5

50 5250 N/A

114 5550 N/A
D = Disabled / Not Used
Values in red are reduced levels from the original values for the certified module.
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 5 (109)



@mko

1.10 EUT Operating Modes

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Description of operating modes

Additional information

Continuous TX, 5 GHz Mode

Continuous traffic, WLAN 5GHz 20, 40 or 80 MHz with special software version

1.11 Antenna Gain

The antennas are two patch antennas that are connected to the radio module by cable and U-FL connectors. The values

below are the antenna gain values provided by the applicant:

Frequency (MHz) Ant #1 Max Gain (dBi) Ant #2 Max Gain (dBi)
5150 4.29 5.28
5200 3.59 5.53
5250 4.25 5.25
5300 3.06 5.52
5350 2.67 6.48
5400 2.88 7.38
5450 3.96 7.91
5500 3.51 6.17
5550 3.35 5.71
5600 3.04 4.92
5650 417 4.84
5700 411 5.38
5750 3.43 4.54
5800 3.14 5.22
5850 4.48 4.94
1.12 Comments

This report covers only limited radiated tests to show compliance with the new antenna in this EUT. All other radio tests
for 5GHz WLAN are covered by UL reports no. 11526345-E4V3 and 11526345-E5V1.

All tests were performed with the antennas placed on the non-conducting support table with the radio module P3310
mounted in a TTC6-13 Digital Video Codec.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.407 and
Industry Canada RSS-247 Issue 2.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013, and with the latest versions of KDB
789033.

EIRP values were calculated from field strength measurements using the method in KDB 412172 DO1.

Antenna gain for MIMO mode was calculated using the procedures in KDB 662911, antenna gain with MIMO is the sum
of the two antennas.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 3m and 10m.

A description of the test facility is on file with the FCC and Industry Canada.

[ New Submission X] Production Unit
X Class Il Permissive Change [J Pre-production Unit
NIl Equipment Code [X] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions made or actions
based on this report.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 7 (109)
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TEST REPORT
FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

2.2 Test Summary
Name of test FCC Part 15 RSS-247, Issue 2 | Result
reference reference
Supply Voltage Variations 15.31(e) N/A N/A!
Antenna Requirement 15.203 6.8 (RSS-GEN) N/A!
Power Line Conducted Emission 15.107(a) 8.8 (RSS-GEN) N/A!
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Emission Bandwidth B 15.407 N/A Comples
Occupied Bandwidth N/A 6.7 (RSS-GEN) N/A!
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/A!
Frequency Stability 15.407(g) N/A N/A!
Transmit Power Control 15.407(h) 6.2.3 N/A!
Radiated Emissions 15.205 8.9 (RSS-GEN) Complies
15.209
"Not Applicable for Class Il Permissive Change application
Dynamic Frequency Selection
Name of test FCC Part 15 RSS-247, Issue 2 | Result
reference reference
Non-Occupancy Period 15.407(h) 6.3 N/A3
DFS Detection Threshold 15.407(h) 6.3 N/A?
Channel Availability Check Time 15.407(h) 6.3 N/A?
U-NII Detection Bandwidth 15.407(h) 6.3 N/A?
Channel Closing Transmission Time 15.407(h) 6.3 N/A3
Channel Move Time 15.407(h) 6.3 N/A3

2 The EUT is a Slave Device without radar detection.
3 Not Applicable for Class Il Permissive Change application

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 8 (109)



@mko

TEST RESULTS

23 Maximum Output Power, EIRP

FCC 15.407 (a)

ISED RSS-247 Issue 2, Clause 6.2

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Ch. No. Nominal Frequency Maximum E.I.R.P. (dBm)
(MHz) 802.11a 802.11n HT20 | 802.11nHT40 | 802.11n HT80

36 5180 16.0 15.7

40 5200 14.5 12.1

48 5240 13.9 12.0

52 5260 17.2 19.2

60 5300 17.2 18.8

64 5320 13.4 15.7

100 5500 18.1 15.3

116 5580 17.7 19.7

140 5700 12.2 12.7

149 5745 18.8 18.8

157 5785 205 205

165 5825 20.2 20.2

38 5190 13.3

46 5230 14.2

54 5270 17.8

62 5310 14.5

102 5510 12.6

110 5550 18.0

134 5670 16.5

151 5755 16.4

159 5795 21.4

42 5210 14.3
58 5290 16.4
106 5530 13.7
155 5775 18.1

Measured values are corrected for Duty Cycle.

Values in boldface are measured values, all other values are calculated from UL report no. 11526345-E4V3.

The method described in KDB 412172 v01r01 was used for calculating e.i.r.p. from the measured field strength value.

Duty cycle correction factor from clause 1.8 was added to the calculated power value.

All measurements were performed radiated.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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Power limits

TEST REPORT
FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Frequency Band

Power limit

FCC 15.407

ISED RSS-247, Issue 2

5150 — 5250 MHz

Master device: Less than 1 Watt
Client device: Less than 250 mW

Less than the lesser of 200 mW or
10 + 10 log+oB dBm!'

5250 — 5350 MHz

5470 — 5725 MHz

Less than the lesser of 250 mW or
11 dBm + 10 log B dBm

Less than the lesser of 250 mW or
11 dBm + 10 log B dBm'

5725 — 5825 MHz

Less than 1 Watt

Less than 1 Watt

" Except OEM devices installed in vehicles
Bis the 26 dB emission bandwidth in MHz

If transmitting antennas of directional gain greater than 6 dBi are used, the maximum conducted output power from the intentional
radiator shall be reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

RefLevel 117,00 dBut/m

TOF
1 ACLR

“ RBW 1 MHz

“ Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep

110 depv/m

100 depv/m

90 dBpY/m

80 depv/m

70 dBpv/m

60 dBpY/m

40 dBpv/m

30 dBpv/m

20 depv/m

CF 5.32 GHz

2501 pts 4.07 MHz/ Span 40.7 MHz

M
SGL

Count 1000/1000

M1[1] 100.34 dBuV/m

5.3237100-GH:

2 Result Summary
Channel |
Txl (Ref)

. None
Bandwidth | Offset |

Power | |

Tx Total

20,000 MHz 110.58 dBpV/m
1

10.58 dBuV/m

1

ReAny - = 17:21:18

Maximum EIRP, 5180 MHz, 802.11n HT20, MIMO

RefLevel 117,00 dBuw/

)~ &)

“ RBW 1 MHz

(-]

SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR 1RmM o]
M1[1] |92.66 dBuV/m
110 dBpV 'm 5.2824400 GH:
100 dBpv/m
90 dBpY m
80 dBpY/m
70 dBpYm
60 dBpv/m
T ey
[ g b g o, L A o]
40 dBpv/m
30 dBpY/m
20 dBpy/m
CF 5.29 GHz 2501 pts 16.3 MHz/ Span 163.0 MHz
2 Result Summary . None .
Channel | Bandwidth | Offset | Power |
Txl (Ref) 80,000 MHz 109.82 dBpV¥/m
Tx Total 109.82 dBpV/m
H BHAnY “ = 19:51:02

Maximum EIRP, 5290 MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15E

Nemko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

(-]

RefLevel 117,00 dBut/m “ RBW 1 MHz

SGL
o Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR
M1[1] |96.00 dBpV/m
110 dBHV i 53163290 -GH.
100 dBpv/m
90 dBpY/m
80 depv/m
70 dBpv/m
60 dBpY/m
Werava o
40 dBpv/m
30 dBpv/m
20 depv/m
CF 5.31 GHz 2501 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summary : None ) |
Channel | Bandwidth | Offset | Power | |
Tx1l (Ref) 40,000 MHz 109.15 dBpV/m
Tx Total 109. pv/m
H HEARY, - = 10:20:25

Maximum EIRP, 5310 MHz, 802.11n HT40, MIMO

(-]

)~ &)

Ref Level 117.00 dBuv/ L RW 1 MHz SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR 1R ]
M1[1] |96.55 dBuv/m
110 dBpV 'm 53172820 GH.
100 dBpv/m
90 dBpY m
80 dBpY/m
70 dBpYm
60 dBpv/m
T s R
| idBs st i A S
40 dBpv/m
30 dBpY/m
20 dBpy/m
CF 5.32 GHz 2501 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summary . None . .
Channel Bandwidth | Offset | Power |
Txl (Ref) 20.000 MHz 108.31 dBpV¥/m
Tx Total 108.31 dBpV/m
H BHAnY “ = 19:04:07

Maximum EIRP, 5320 MHz, 802.11n MCSO0, Ant1
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

(-]

ety | Spectus Spectrum 3
RefLevel 117,00 dBut/m “ RBW 1 MHz SGL
o Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR
M1[1] 100.34 dBpV/m
110 dBHV i 532371 00-GH.
100 dBpv/m
90 dBpY/m
80 depv/m
70 dBpv/m
60 dBpY/m
N WW i
dBpy /i =
40 dBpv/m
30 dBpv/m
20 depv/m
CF 5.32 GHz 2501 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summary None
Channel | Bandwidth | Offset | Power | |
Tx1l (Ref) 20,000 MHz 110.58 dBpV/m
Tx Total 110. pv/m
H Keady - ‘ 17:21:47

Maximum EIRP, 5320 MHz, 802.11n HT20, MIMO

(-]

i (52| spectruma
Ref Level 117.00 dBuv/ L RW 1 MHz SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR 1RmM o]
M1[1] 101.59 dBuvV/m
110 dBpV 'm 54962730 GH.
100 dBpv/m
90 dBpY m
80 dBpY/m
70 dBpYm /
60 dBpv/m WM
50 dBpY/m MMMWWM
40 dBpv/m
30 dBpY/m
20 dBpy/m
CF 5.5 GHz 2501 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summary None
Channel Bandwidth | Offset | Power | |
Txl (Ref) 20.000 MHz 113.06 dBpV¥/m
Tx Total 113.06 dBpV/m
H BHAnY - ‘ 16:32:11

Maximum EIRP, 5500 MHz, 802.11a 6Mb, Ant1

Nemko Norway, Instituttveien 6, Kjeller, Norway
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RefLevel 117,00 dBut/m

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

(-]

“ RBW 1 MHz SGL
o Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR
M1[1] |96.12 dBuV/m
110 dBHV i 54976890 -GH.
100 dBpv/m
90 dBpY/m
80 depv/m
70 dBpv/m
60 dBpY/m
EO dBpY/m M
oI il
40 dBpv/m
30 dBpv/m
20 depv/m
CF 5.5 GHz 2501 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summary : None ) |
Channel | Bandwidth | Offset | Power | |
Tx1l (Ref) 20,000 MHz 107.83 dBpV/m
Tx Total 107. pv/m
H HEARY, - = 10:00:08

Maximum EIRP, 5500 MHz, 802.11n MCSO0, Ant1

RefLevel 117.00 dBuv/ “ RBW 1 MHz

o Att 10dB SWT 2.51 ms  VBW 3 MHz
TOF

1 ACLR

110 depy/m

100 depy/m

90 dBpY m

80 dBpY/m

70 dBpYm

60 dBpv/m
W

40 dBpv/m

30 dBpY/m

20 dBpy/m
CF 5.5 GHz

Mode Auto Sweep

2501 pts

4.07 MHz/

[v]
SGL

Count 1000/1000

1RmM ]
M1[1] 100.11 dBuv/m

5.4962080 GH.

Span 40.7 MHz

2 Result Summary
Channel |
Txl (Ref)

Bandwidth |
20.000 MHz

None
Offset |

Tx Total

Pot\.lver /
110.22 dBpV/m
110.22 dBpV/m

Il

i “ = 17:09:15

Maximum EIRP, 5500 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

o= et Y [ ]| spectrums

RefLevel 117,00 dBut/m “ RBW 1 MHz

“ Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF

1 ACLR

M
SGL

Count 1000/1000

M1[1] |94.01 dBuV/m

5.4963150-GH:

110 depv/m

100 depv/m

90 dBpY/m

80 depv/m

70 dBpv/m

60 dBpY/m

EO dBpY/m

40 dBpv/m

30 dBpv/m

20 depv/m
CF 5.51 GHz 2501 pts

8.13 MHz/ Span 81.3 MHz

2 Result Summary : None
Channel | Bandwidth | Offset |
Txl (Ref) 40,000 MHz

107.16 dBpV/m

Power | |

107.16 dBpV/m

Tx Total
i

ReAny 19:26:47

Maximum EIRP, 5510 MHz, 802.11n HT40, MIMO

—— : (52| spectruma W
Ref Level 117.00 dBuv/ L RW 1 MHz SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR
M1[1] |90.05 dBpv/m
110 dBpV 'm 5.5333240 GH:
100 dBpv/m
90 dBpY m
80 dBpY/m
70 dBpYm
60 dBpv/m
50 dBpv/m
iR R EVIUCUTG KL P
40 dBpv/m
30 dBpY/m
20 dBpy/m
CF 5.53 GHz 2501 pts 16.3 MHz/ Span 163.0 MHz
2 Result Summary . None
Channel | Bandwidth | Offset | Power | |
Txl (Ref) 80,000 MHz 107.15 dBpV¥/m
Tx Total 107.15 dBpV/m
H BHAnY “ = 19:46:24

Maximum EIRP, 5530 MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15E

Nem kO Report no.: 349542-6

FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
ety ::_‘ “Spectr [ ® pectum 2 ‘. Spectrum 3
Ref Level 117.00 dBuv/m “ RBW 1 MHz ] S6L

bl
o Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

M1[1] |98.18 dBuV/m

110 dBpW/m 5.6 762740-GH:

100 depv/m

90 dBpY/m

80 depv/m

70 dBpv/m

60 dBpY/m

0 dBpy,/m

40 dBpv/m

30 dBpv/m

20 depv/m

CF 5.67 GHz 2501 pts 8.13 MHz/ Span 81.3 MHz
2 Result Summary : None ) |
Channel | Bandwidth | Offset | Power | |

Txl (Ref) 40,000 MHz 111.14 dBpV/m
Tx Total 11113 dBpV/m

H Ready
Maximum EIRP, 5670 MHz, 802.11n HT40, MIMO

19:31:58

Spectrum 3 “Spect

RefLevel 117,00 dBuw/m “ RBW 1 MHz

[ ¥ ]
SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

M1[1] |95.78 dBuV/m

110 dBpv/m 5. 6984380 GH.

100 depy/m

90 dBpY m

80 dBpY/m

70 dBpYm

60 dBpv/m

50 B
bbb SRTCTTe

40 dBpv/m

30 dBpY/m

20 dBpy/m

CF 5.7 GHz 2501 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summary . None

Channel | Bandwidth | Offset | Power

Txl (Ref) 20.000 MHz 107.15 dBpV¥/m

Tx Total 107.15 dBpV/m

H i “ = 16:03:00

Maximum EIRP, 5700 MHz, 802.11a 6Mb, Ant0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 16 (109)



o= et Y [ ]| spectrums

RefLevel 117,00 dBut/m

“ RBW 1 MHz
o Att 10dB  SWT 2.51 ms  VBW 3 MHz
TOF

Mode Auto Sweep

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

M
SGL

Count 1000/1000

M1[1] |93.15 dBuV/m

5.6971520-GH:

110 depv/m

100 depv/m

90 dBpY/m

80 depv/m

70 dBpv/m /
60 dBpY/m /

EO dBpY/m W
letsnrbs i s g, |
40 dBpv/m
30 dBpv/m
20 depv/m
CF 5.7 GHz 2501 pts 4.07 MHz/ Span 40.7 MHz
2 Result Summary : None |
Channel | Bandwidth | Offset | Power |
Tx1 (Ref) 20.000 MHz 104.88 dBpV/m
Tx Total 104.88 dBpV/m

1

Maximum EIRP, 5700 MHz, 802.11n 6Mb, Ant1

ReAny - = 18:54:47

Maximum EIRP, 5700 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

—— : (52| spectruma W
Ref Level 117.00 dBuv/ L RW 1 MHz SGL
o ALt 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR
M1[1] |27.36 dBuV/m
110 dBpV 'm 5.7010900 GH:
100 dBpv/m
90 dBpY m
80 dBpY/m
70 dBpYm
60 dBpv/m
50 dBp¥/m sk ! WM
40 dBpv/m
30 dBpY/m
20 dBpy/m
CF 5.7 GHz 2501 pts 4,07 MHz/ Span 40.7 MHz
2 Result Summary . None .
Channel | Bandwidth | Offset | Power |
Txl (Ref) 20.000 MHz 107.62 dBpV¥/m
Tx Total 107.62 dBpV/m
H BHAnY “ = 17:26:38
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@mko

24 Emission Bandwidth B

Para. No.: 15.407(a)

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Ch. No. Nominal Frequency 26dB Bandwidth (MHz)
(MHz) 802.11a 802.11n HT20 802.11n HT40 802.11n HT80

36 5180 22.0 21.8

40 5200 21.9 21.9

48 5240 21.9 21.8

52 5260 32.4 28.0

60 5300 23.7 28.2

64 5320 23.9 21.6

100 5500 21.6 21.7

116 5580 36.8 334

140 5700 33.8 21.7

38 5190 41.0

46 5230 40.4

54 5270 48.6

62 5310 39.3

102 5510 39.2

110 5550 58.2

134 5670 39.2

42 5210 83.2
58 5290 79.9
106 5530 80.1

Values in boldface are measured values, all other values are from UL report no. 11526345-E4V3.

Measurements were performed radiated.

Limit:

No requirements as long as the emissions are within the band-edges.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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@emko

IS

Multi¥ieve Spectrum

G

I Spectrum 3

Spectium 4 Spectrum 5

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

RefLevel 117.00 dBuv/m

Att 10dB  SWT 1.09 ms
TOF
1 Frequency Sweep

VBW

RBW 300 kHz
1 MHz

Mode Auto Sweep

M1[1](98.68 dBuv/m
526 460 GH

i

19:51:29

110 depv/m
M1
100 depv/m MMMN\A,\N
wﬂw«mmwuwf\
o } M W \
80 dBpv/m
Ty’/ \%2
70 dBpY/m Mﬂ/j \
60, 8By o D gt I\JWMWW
50 dBpv/m
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.29 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-value Function Function Result |
M1 1 5.26746 GHz 98.68 dBpV/m ndB 26.0 dB
T1 1 5.24988 GHz 72.60 dBuv/m ndB down B 79.92 MHz
T2 1 5.3298 GHz 72.99 dBuv/m ) Factor 65.9
] Measuring... (NERRARED wa 25052018

Emission Bandwidth B, 5290 MHz, 802.11n HT80, MIMO

-

o

MultiView I Spectrum

o=

() s ()i

RefLevel 117,00 dBuw/m

Att 10dB  SWT 1.01 ms
TOF
1 Frequency Sweep

RBW 300 kHz
VBW

1 MHz Mode Auto Sweep

M1[1] |99.54 dBuv/m
5.316 1540 GHz

110 depv/m

100 dBpv/m

90 dBpY/m /

80 depv/m

70 dBpY/m

WVJ\ wf WMU

VWLWMFVM'A I”IW T

50 dBpv/m

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5.31 GHz

1001 pts 8.0 MHz/

Span 80.0 MHz

2 Marker Table
Type | Ref | Trc |
M1 1
Ti 1
T2 1

X-Value
5.316154 GHz

5.20026 GHz

5.32958 GHz

| Y-Value | Function
99.54 dBpV/m
73.95 dBuv/m

73,93 dBpY/m

ndB
ndB down BW
() Factor

Function Result |
26.0 dB
39.32 MHz
135.2

1

24.05.2018
wa 2405

] Measuring... ((NNEREEED 19:20:58

Emission Bandwidth B, 5310 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

Spectium 4 Spectrum 5 D

I
Multi¥ieve I Spectrum I Spectrum 2 I Spectrum 3

RefLevel 117.00 dBuv/m RBW 300 kHz

Att 10dB  SWT 1.01 ms VWBW 1 MHz Mode Auto Sweep
TOF

1 Frequency Sweep
M1[1] 100.26 dBpv/m

5-3159640-GHz

110 depv/m

100 dBp/m o= R B e

90 dBpv/m /{J‘)JJ \\
80 dBpv/m - T2
b Sl

70 dBpY/m Mwu anf',ﬂvnu A I VWWW\/WWMMW

60 dBpY/m
50 dBpv/m
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-value Function Function Result |
M1 1 5.315964 GHz 100.26 dBpV/m de 26.0 dB
T1 1 5.308931 GHz 74,34 dBuv/m ndB down B 21.98 MHz
T2 1 5.330909 GHz 74,15 dBuv/m ) Factor 241.9
I | Measuring... (HEENENED 21052000

Emission Bandwidth B, 5320 MHz, 802.11n MCSO0, Ant1

g B8

-
MultiView I Spectrum I Spectrum 2 .I Spectrum 3

- Spectrum 4
RefLevel 117,00 dBuw/m RBW 300 kHz
Att 10dB  SWT 1.0l ms VBW 1MHz Mode Auto Sweep
TOF
1 Frequency Sweep

M1[1] 104.29 dBuv/m
5.32 12390 GHz

110 depv/m
M1

Pop oy | v}

100 dBpv/m / 7 i \
90 dBpY/m }/ \
80 depv/m T =

\“ﬁ it

WG ST
60 dBpY/m
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.321239 GHz 104.29 dBpv/m ndB 26,0 dB
Ti 1 5.309131 GHz 78.22 dBpv/m ndB down B 21.58 MHz
T2 1 5.330709 GHz 78.47 dBpv/m () Factor 2d5.6
ﬂ ] Measuring... (NEERNEED AN 24-1”;-222[:'}3

Emission Bandwidth B, 5320 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 20 (109)



@emko

IS

Multi¥ieve Spectrum

G

I Spectrum 3

Spectium 4 Spectrum 5

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

RefLevel 117.00 dBuv/m
Att
TOF

10dB  SWT 1.0l ms VBW

1 Frequency Sweep

RBW 300 kHz

1 MHz Mode Auto Sweep

i

M1[1] 105.38 dBpV/m
110 depv/m T 5.4982426-GHz
Wﬁ-\/\z\vl\'\/\/\]\/v/\ e I S W PN
100 depv/m / \
90 dBpv/m
T1 \'g
80 dBpv/m
W"w W —
60 dBpY/m
50 dBpv/m
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-Value | Function Function Result |
M1 1 5.498242 GHz 105.38 dBpV/m dB 26.0 dB
T1 1 5.489051 GHz 79,30 dBuv/m ndB down B 21.62 MHz
T2 1 5.510669 GHz 79,59 dBuv/m ) Factor 254.3
] Measuring... (NRRRRRED wa 22-05.2018

16:32:47

Emission Bandwidth B, 5500 MHz, 802.11a 6Mb, Ant1

rMth‘View I Spactrum I Spectrum 2 .I Spectum 3 . Spectrum 4 . Spectrum 5 .
RefLevel 117,00 dBuw/m RBW 300 kHz
Att 10dB  SWT 1.0l ms VBW 1MHz Mode Auto Sweep
TOF
1 Frequency Sweep
M1[1] 100.19 dBuv/m
110 dBpv/m 55022780 GHz
M1
100 e /m WWV\MMWWW' SENTEPT
90 dBpY/m f{r/f \
80 depv/m ‘;?1( \[é\
70 dBpY/m LU\I\
A Ut
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 5.502278 GHz 100.19 dBpv/m ndB 26,0 dB
T1 1 5.488931 GHz 74.11 dBpv/m  ndB down BW 21.90 MHz
T2 1 5.510829 GHz 74.06 dBuv/m ) Factor 251.3
] Measuring... (NEERNEED AN 24-1”9?'-]2;:';3

1

Emission Bandwidth B, 5500 MHz, 802.11n MCSO0, Ant1

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

;
e () ez (5] s — — -]

RefLevel 117.00 dBuv/m RBW 300 kHz
Att 10dB  SWT 1.01 ms VWBW 1 MHz Mode Auto Sweep
TOF
1 Frequency Sweep TPK d
M1[1] 104.00 dBpv/m
110 dBpM/m 5-4986810-GH=

M1

AW ey A A A

100 dBpY/m / i - w7 \
90 dBpv/m
80 depv/m ﬁ/ \\T{\

; fis
m M'Wﬂ NPWV T MM’M‘W

0 dBpv/miy 1 i
50 dBpv/m
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.498681 GHz 104.00 dBpV/m nrdB 26.0 dB
T1 1 5.489011 GHz 76.47 dBuv/m ndB down B 21.70 MHz
T2 1 5.510709 GHz 77.75 dBuv/m ) Factor 253.4
i | Measuring... (HNENENED e

Emission Bandwidth B, 5500 MHz, 802.11n HT20, MIMO

2 || spectruma Spectum 5 3

-
MultiView I Spectrum -I Spectrum 2 I Spectrum 3

RefLevel 117,00 dBuw/m RBW 300 kHz

Att 10dB  SWT 1.0l ms VBW 1MHz Mode Auto Sweep
TOF

1 Frequency Sweep
M1[1] |97.90 dBpV/m

110 dBpv/m 5:5086410 GHz

M1

100 dBpv/m W
90 dBpY/m / W \

80 depv/m

70 dBpy, TY/
E uap /: ITaN i W MMM Sy o
T ALY

50 dBpv/m +
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.51 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.508641 GHz 97.90 dBpV/m ndB 26,0 dB
Ti 1 5.49026 GHz 71.60 dBpv/m ndB down B 39.24 MHz
T2 1 5.5295 GHz 72.09 dBuv/m () Factor 140.4
]'[ | measuring... (HEENNNED W

Emission Bandwidth B, 5510 MHz, 802.11n HT40, MIMO
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@emko

IS

Multi¥ieve Spectrum

G [

Spectrum 3

Spectium 4 Spectrum 5

TEST REPORT
FCC Part 15E

Report no.

: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

RefLevel 117.00 dBuv/m RBW 300 kHz
Att 10dB  SWT 1.09ms VWBW 1 MHz Mode Auto Sweep
TOF
1 Frequency Sweep d
M1[1] [95.87 dBuv/m
110 dBpM/m 5:542310-GHz
100 dBpv/m i
. J Al | g M»W“\\
80 dBpv/m
Tf} \G
70 dBpY/m / \
60 dBpY/m
W nq,,l”n.;mmn A et o
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.53 GH=z 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-value Function Function Result |
M1 1 5.54231 GHz 95.87 dBpV/m ndB 26.0 dB
T1 1 5.48972 GHz 69.04 dBpv/m ndB clown By 80.08 MHz
T2 1 5.5698 GHz 69.01 dBuv/m Q) Factor 69.2
e 24052018

i

Emission Bandwidth B, 5530 MHz, 802.11n HT80, MIMO

-

o

MultiView I Spectrum

o=

[ ) soecrm+

RefLevel 117,00 dBuw/m

Att 10dB  SWT 1.01 ms
TOF
1 Frequency Sweep

RBW 300 kHz
VBW

1 MHz Mode Auto Sweep

8T

] Measuring... (NERRERED

19:47:01

110 depv/m

M1[1] 101.82 dBuv/m
5.6811090 GHz

100 dBpv/m

Save s Vn\fvn

90 dBpY/m

80 depv/m

o

70 dBpY/m

BaTL

I

WA

60 dBpY/

50 dBpv/m

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5.67 GHz

1001 pts

8.0 MHz/

Span 80.0 MHz

2 Marker Table
Type | Ref | Trc |
M1 1
Ti 1

X-Value
5.681109 GHz

5.65042 GHz

5.68966 GHz

| Y-Value
101.82 dBpv/m
75.29 dBLv/m
76,40 dBLvV /M

Function
ndB
ndB down BW
() Factor

Function Result |
26.0 dB
39.24 MHz
144.8

T2 1
i

] Measuring... (NERARRED

Emission Bandwidth B, 5670 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

A 24.05.2018
19:32:32
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

;
e () ez (5] s — — -]

RefLevel 117.00 dBuv/m RBW 300 kHz
Att 10dB  SWT 1.01 ms VWBW 1 MHz Mode Auto Sweep
TOF

TPK Max
M1[1] |96.84 dBpV/m
5.69 F7830 HiHz

1 Frequency Sweep

110 depv/m

11

100 dBpv/m

90 dBpv/m / \
80 dBpv/m ay
i R

70 dBpY/m
0 AMM fl.nwu\ MMN\ w b
| SR s HHEE P uvwwuv
50 dBpv/m
40 dBpv/m
30 dBpY/m
20 depv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-value | Y-value Function Function Result |
M1 1 5.697283 GHz 96.84 dBpV/m ndB 26.0 dB
T1 1 5.688971 GHz 70.64 dBuv/m ndB down B 21.94 MHz
T2 1 5.710909 GHz 71.39 dBuv/m ) Factor 259.7
I | Measuring... (HEENENED 21052000

Emission Bandwidth B, 5700 MHz, 802.11n 6Mb, Ant1

2 || spectruma Spectum 5 3

-
MultiView I Spectrum -I Spectrum 2 I Spectrum 3

RefLevel 117,00 dBuw/m RBW 300 kHz

Att 10dB  SWT 1.0l ms VBW 1MHz Mode Auto Sweep
TOF

1 Frequency Sweep
M1[1] 101,31 dBpv/m

5:6985610-GHz

110 depv/m

100 dByv/m /V\ w G ”‘\W I V]

0 o
o / N
™ P W Yy, o,

i LJ| N wa

50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.698561 GHz 101.21 dBpv/m ndB 26,0 dB
T1 1 5.689091 GHz 74.82 dBuv/m ndB down B 21.66 MHz
T2 1 5.710749 GHz 75.29 dBuv/m () Factor 263.1

24.05.2018
wa 24105

]_[ ] Measuring... ((NNEREEED 17:29:12

Emission Bandwidth B, 5700 MHz, 802.11n HT20, MIMO
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@mko

25 Peak Power Spectral Density, EIRP

FCC 15.407(a)

ISED RSS-247 Issue 2, Clause 6.2

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Ch. No. Nominal Frequency PPSD EIRP (dBm/MHz)
(MHz) 802.11a 802.11n HT20 | 802.11nHT40 | 802.11n HT80

36 5180 4.3 16

40 5200 3.6 1.6

48 5240 3.4 2.0

52 5260 6.8 9.3

60 5300 6.8 7.9

64 5320 7.2 55

100 5500 6.7 5.2

116 5580 6.8 8.7

140 5700 2.6 25

149 5745 6.6 7.1

157 5785 73 76

165 5825 7.1 7.9

38 5190 0.0

46 5230 15

54 5270 48

62 5310 1.4

102 5510 0.5

110 5550 43

134 5670 35

151 5755 4.3

159 5795 5.4

42 5210 -3.0
58 5290 -0.9
106 5530 3.4
155 5775 0.3

* Values in U-NII Band 3 are dBm/500kHz

Values in boldface are measured values, all other values are calculated from values in UL report no. 11526345-E4V3,
and corrected for antenna gain.

The method described in KDB 412172 v01r01 was used for calculating e.i.r.p. from the measured field strength value.

Duty cycle correction factor from clause 1.8 was added to the calculated power value.

Measurements were performed radiated.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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@mko

Power Spectral Density limits:

TEST REPORT

Report

FCC Part 15E
no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Frequency Band

Max Conducted Power Spectral Density

FCC 15.407(a)

RSS-247 Issue 2

5150 — 5250 MHz

17 dBm/MHz for master device
11 dBm/MHz for mobile/ portable client
device

10 dBm/MHz (only indoor allowed)

5250 — 5350 MHz

11 dBm/MHz

The lesser of 30 dBm/MHz or
17 + 10logsoB dBm/MHz
(B is 99% BW in MHz)

5470 — 5725 MHz

11 dBm/MHz

The lesser of 30 dBm/MHz or
17 + 10logioB dBm/MHz
(B is 99% BW in MHz)

5725 — 5825 MHz

30 dBm/500kHz

30 dBm/500kHz

If transmitting antennas of directional gain greater than 6 dBi are used, the power spectral density from the intentional radiator shall be
reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

IS

Ref Level 107.00 dBuv/m RBW 1 MHz SGL
Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TOF

1 Frequency Sweep
M1[1] [92.52 dBuv/m

5.272580 GHz

100 dBpw,
11|

90 dBpv/m / \
80 depy/m / \

70 dBpv/m / \
60 dBpv/m

5 G /m—
[ttty
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpW
CF 5.29 GHz 1001 pt_s 16.0 MH_Z/ Span 160.0 MHz
24.05.2018
H J ready  NEEENR . osise

Power Spectral Density, 5290 MHz, 802.11n HT80, MIMO

Multi¥iew I Spectrum I Spectrum 2 I Spectrum 3 I Spectrum 4 ] Spectrum 5

RefLevel 117.00 dBuv/m RBW 1 MHz SGL

Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 Frequency Sweep
M1[1] |95.98 dBpV/m

5.3161540 GHz

110 depv/m

100 dBpv/m T

90 dBpY/m / \
80 dBpv/m / \
70 dBpY/m / \

60 dBpv/m

W”\/‘W \J\ A

40 dBpY/m

30 dBpY/m

20 depv/m
CF 5.31 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
21.05.2010

]-[ J Ready o e T ET P

Power Spectral Density, 5310 MHz, 802.11n HT40, MIMO
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

IS

RefLevel 117.00 dBuv/m RBW 1 MHz SGL
Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 Frequency Sweep

M1[1] |96.45 dBpv/m
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2.6
FCC 15.407(b)

ISED RSS-247 Issue 2, clause 6.2

Test Results: Complies

Measurement Data:

Unwanted Emissions

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Band Edge Emissions, 5

150MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 36 5180 65.2 -30.0 -27 Complies
802.11a, Ant 1 36 5180 65.1 -30.2 -27 Complies
802.11n, HT20, MIMO 36 5180 59.5 -35.7 -27 Complies
802.11n, HT40, MIMO 38 5190 67.8 -27.4 -27 Complies
802.11n, HT80, MIMO 42 5210 63.5 -31.7 -27 Complies
Band Edge Emissions, 5350MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 64 5320 66.1 -29.2 -27 Complies
802.11a, Ant 1 64 5320 64.8 -30.4 -27 Complies
802.11n, HT20, MIMO 64 5320 67.6 -27.6 -27 Complies
802.11n, HT40, MIMO 62 5310 65.8 -29.4 -27 Complies
802.11n, HT80, MIMO 58 5290 67.2 -28.1 -27 Complies
Band Edge Emissions, 5470MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 100 5500 64.8 -30.4 -27 Complies
802.11a, Ant 1 100 5500 67.9 -27.3 -27 Complies
802.11n, HT20, MIMO 100 5500 65.2 -30.0 -27 Complies
802.11n, HT40, MIMO 102 5510 66.0 -29.2 -27 Complies
802.11n, HT80, MIMO 106 5530 65.1 -30.1 -27 Complies
Band Edge Emissions, 5725MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 140 5700 66.4 -28.8 -27 Complies
802.11a, Ant 1 140 5700 67.1 -28.2 -27 Complies
802.11n, HT20, MIMO 140 5700 66.8 -28.4 -27 Complies
802.11n, HT40, MIMO 134 5670 67.1 -28.1 -27 Complies
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Band Edge Emissions, 5700 — 5720 MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 149 5745 See plot See plot <10to 15.6 | Complies
802.11a, Ant 1 149 5745 See plot See plot <10to 15.6 | Complies
802.11n, HT20, MIMO 149 5745 See plot See plot <10to 15.6 | Complies
802.11n, HT40, MIMO 151 5755 See plot See plot <10to 15.6 | Complies
802.11n, HT80, MIMO 155 5775 See plot See plot <10to 15.6 | Complies
Band Edge Emissions, 5650 — 5700 MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
All modulations / / See plot See plot <-27t0o 10 Complies
Band Edge Emissions, < 5650 MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
All modulations / / <55 <-40 <-27 Complies
Band Edge Emissions, 5855 — 5875 MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
802.11a, Ant 0 165 5825 See plot See plot <10to 15.6 | Complies
802.11a, Ant 1 165 5825 See plot See plot <10to 15.6 | Complies
802.11n, HT20, MIMO 165 5825 See plot See plot <10to 15.6 | Complies
802.11n, HT40, MIMO 159 5795 See plot See plot <10to 15.6 | Complies
802.11n, HT80, MIMO 155 5775 See plot See plot <10to 15.6 | Complies
Band Edge Emissions, 5875 — 5925 MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
All modulations / / See plot See plot <-27t0o 10 Complies
Band Edge Emissions, > 5925 MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz dBm/MHz
All modulations / / <55 <-40 <-27 Complies
See plots.
All measurements were performed radiated.
EIRP values are calculated from field strength measurements using the method in KDB 412172 DO1.
The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.
No spurious emissions except the above listed harmonics and band-edge emissions were found.
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Unwanted Emissions limit:

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Operating Frequency band

Limit for Emissions Outside Operating Frequency Band

5150 — 5250 MHz

-27 dBm/MHz

5250 — 5350 MHz

-27 dBm/MHz

5470 — 5725 MHz

-27 dBm/MHz

5725 — 5850 MHz

See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii) and
ISED RSS-247 Issue 2, Clause 6.2.4 (2)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements
for operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the

5.15-5.25 GHz band.
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Unwanted Emissions, Band Edge, 5470MHz, ch100, 802.11a 6M, ant 0
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Spectrum 2 I Spectrum 3

Multi¥ievs Spectrum
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
Limit Chefk PASS i M2[1] |67.92 dBuv/m
\ Line FCC 115 407 PK2 PASS v 5.4651220 GHz
110 ] . T
HETCT 15 407 PR P M1[1] 110.23 dBuv/m
5.4956700 GHz
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]'[ | measuring... (NENENEND oo

Unwanted Emissions, Band Edge, 5470MHz, ch100, 802.11a 6M, ant 1
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Spectrum 2 I Spectrum 3

MultiViev: Spectrum
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep TPk Max
Lirmnit Chelfk PASS M2[1] [65.19 dBpv/m
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110 d " x
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i | measuring... RENENEED o

Unwanted Emissions, Band Edge, 5470MHz, ch100, 802.11n MCS0 HT20, MIMO
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[ Spectrum 2 I Spectrum 3

Multi¥iew Spectrum
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep Viax
Limit Chegtk PASS M2[1] |66.00 dBpV/m
eLine FCC 15 407 PK2 PASS 5 4625630 GHz
110 ] T
HETCT 15 407 PK PASS o M1[1] 103.36 dBuV/m

MM 5.5192600 GHz
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| Measuring... GEENENEED o

Unwanted Emissions, Band Edge, 5470MHz, ch102, 802.11n MCS0 HT40, MIMO
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D e e e

RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
FCC 15 407 FKChebk PASS M2[1] |65.12 dBpv/m
Line FCC |15 407 Pk2 PASS 54674170 GHz
110 ] X T
HETCT 15 407 PR P M1[1] 102.13 dByv/m
K 5.5425470 GHz
100 depv/m o b .h.'a.../\l “\r[_. LSRR 4 T o
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i | measuring... (NENENEND o

Unwanted Emissions, Band Edge, 5470MHz, ch106, 802.11n MCS0 HT80, MIMO
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MultiView Spectrum Spectrum 2 I Spectrum 3

RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
FCC 15 407 PKZherk PASS M2[1] |66.40 dBpvV/m
b Line FCC |5 407 PK2 PASS 5.7250000 GHz,
BEHETCT [5 407 PR ! PA M1[1] 1:04.38 dBpV/m

/ﬂ’ﬁvﬂ\ 5.6957920 GHz
100 depv/m
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80 dBpv/m /
70 dBpv/m //rj L\N‘

MJ..,-'/ ! g
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20 depv/m

CF 5.725 GHz 2501 pts 15.0 MHz/ Span 150.0 MHz
]'[ | measuring... (NENENEND oo

Unwanted Emissions, Band Edge, 5725MHz, ch140, 802.11a 6M, ant 0

Multi¥iew Spectrum [ Spectrum 2 I Spectrum 3 I Spectrum 4 I Spectrum 5
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

Fcc 15 407 PKZhelk pPAss M2[1] |67.07 dBuv/m

Line FCC L5 407 PK2 PASS 57270390 GHz
110 &R FCT 15 407 PR T PASS

M1[1] 105.29 dBuv/m
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[CF 5,725 GHz 2501 pts 15.0 MHz/ Span 150.0 MHz
H | Measuring... GEENENEED wa 2052018

Unwanted Emissions, Band Edge, 5725MHz, ch140, 802.11a 6M, ant 1
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I Spectrum 4 I Spectrum 5

Multi¥iews Spactrum Spectrum 2 Spectrum 3
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep -

FCC 15 407 PRZhebk PASS M2[1] |66.79 dBuv/m

Line FCC |5 407 PK2 PASS
110 dBpv/m M 5.7256200 GHz
M1[1] 106.49 dBuV/m

WWWW'\\ 5,7022690 GHz

100 dBpv/m

90 dBpv/m /
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70 dBpv/m f T l t
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M B A e il ot
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CF 5.725 GHz 2501 pts 15.0 MHz/ Span 150.0 MHz
]'[ | measuring... (NENENEND oo

Unwanted Emissions, Band Edge, 5725MHz, ch140, 802.11n MCS0 HT20, MIMO

MultiVieu Spectrum [ Spactrum 2 4 I Spectum 3 I Spectrum 4 p: I Spectrum 5 1
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
FCC 15 407 PR2Zhelk PASS M2[1] |67.11 dBu¥V/m
Line FCC L5 407 PK2 N PASS 5.7257200 GHz

110d 1 T
FHHETFCT [5 407 PR WWM PASS M1[1] 107.29 dBuv/m
W 5.6835770 GHz
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| Measuring... GEENENEED o

Unwanted Emissions, Band Edge, 5725MHz, ch134, 802.11n MCS0 HT40, MIMO
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2 [ Spectrum 4

I Spectrum 3

MultiView Spectrum Spectrum 2
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
ENCY SWEED -
Limit Chetk PASS M2[1] |[76.25 dBpvV/m
Line FCC L5 407 PK3 PASS M1 3.7234210 GHz

110 dBpv/m i
M1[1] 1‘08.95 dBpv/m
3.7475510 GHz
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]'[ J Measuring... ((NEERENED Lo 241[5['2;];3

Unwanted Emissions, Band Edge, 5725MHz, ch149, 802.11a 6M, ant 0

MultiView: Spectrum [ Spectum 2 4 I Spectum 3 I Spectrum 4 I Spectium 5 1
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
L!mit Chefk PASS i M2[1] |66.63 dBpV/m
Line FCC L5 407 PK3 PASS ¥ 5,707 1870 GHz

110 dBpv/m — i
M1[1] 110.49 dBpV/m
/ 5.7477310 GHz
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| Measuring... GEENENEED o

Unwanted Emissions, Band Edge, 5725MHz, ch149, 802.11a 6M, ant 1
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I Spectrum 4 I Spectrum 5

Multiviev: Spectrum Spectrum 2 Spectrum 3
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep

ENCY SWEED

Limit Chetk PASS M2[1] |71.47 dBpvV/m
Line FCC |5 407 PK3 PASS
110 dBpv/m 5.7033090 GHz
M1[1] 1‘13.13 dBpv/m
5.7472310 GHz
100 dBpv/m
90 dBpv/m

80 dBpv/m r
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CF 5.725 GHz 2501 pts 20.0 MHz/ Span 200.0 MHz
]'[ | measuring... RENENEED oo

Unwanted Emissions, Band Edge, 5725MHz, ch149, 802.11n MCS0 HT20, MIMO

Multi¥iew Spectrum [ Spectrum 2 < I Spectrum 3 I Spectrum 4 2 I Spectrum 5 1
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
Limit Chefk PASS M2[1] |65.88 dBpV/m
Line FCC L5 407 PK3 PASS
110 depv/m e, 5.6990900 GHz

I M1[1] 106.73 dBuv/m
M "‘”"W\ 5.7583470 GHz
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| Measuring... GEENENEED o

Unwanted Emissions, Band Edge, 5725MHz, ch151, 802.11n MCS0 HT40, MIMO
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D e e e [ -]

RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
Limit Chetk PASS M2[1] |66.22 dBuv/m
110 dehR ECC LD 207 PK3 bAss T 15:694960-GHz
M1[1] 104,82 dBuv/m
100 daypvim MW\ 5767480 GHz
90 dBpY/m
80 dBpv/m

70 dBpY/m ‘I‘ g | J
FCC 15 407 PR3 M
&0 depv/m M"n "']%
d
WWWMWW S
sl v
i

40 dBpY/m
30 dBpY/m
20 dBpv/m
CF 5.775 GHz 2501 pts 40.0 MHz/ Span 400.0 MHz
2 Marker Table
Type | Ref | Trc | K-Value | Y-Value | Function Function Result |
M1 1 5.76748 GHz 104.82 dBpV/m
M2 1 5.69496 GHz 66.22 dBpV/m
M3 1 5.87208 GHz 64.50 dBpV/m
]_[ ] Measuring... (RRRERRED [

Unwanted Emissions, Band Edge, 5725/5850 MHz, ch155, 802.11n MCS0 HT80, MIMO
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MultiView Spectrum Spectrum 2 .I Spectrum 3 1 D
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

FCC 15 407 FK3hebk PAsS M2[1] |69.79 dBuV/m

i M1
Line FCC L5 407 PK3 1 pess 5.8555980 GHz
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]'[ | measuring... (NENENEND oo

Unwanted Emissions, Band Edge, 5850MHz, ch165, 802.11a 6M, ant 0

- ) (]

[ Spectrum 2 I Spectrum 3

Multi¥iew Spectrum
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep Viax
Fcc 15 407 PK3hekk B pPAss M2[1] [70.03 dBpv/m
Line FCC |L5 407 PK3 . PASS 5.8615150 GHz
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| Measuring...  QRENENNED o

Unwanted Emissions, Band Edge, 5850MHz, ch165, 802.11a 6M, ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 50 (109)



TEST REPORT
FCC Part 15E

N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

I Spectrum 4 I Spectrum 5

Multiviev: Spactrum Spectrum 2 Spectrum 3
RefLevel 117.00 dBut//m RBW 1 MHz
Att 10dB  SWT 2.51 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep -
FC 15 407 Prahebk ¢ PASS M2[1] [72.42 dBpv/m
Line FCC |5 407 PK3 FURlA
110 dBpv/m i £.8630350 GHz
M1[1] 113.91 dBpv/m
5.8217710 GHz
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]_[ | rcasuring. . GRENEENED e 20500

Unwanted Emissions, Band Edge, 5850MHz, ch165, 802.11n MCS0 HT20, MIMO

MultiVieu Spectrum [ Spactrum 2 4 I Spectum 3 I Spectrum 4 p: I Spectrum 5 1
RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 2.51 ms  VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
FCC 15 407 PRhelk ol PASS M2[1] |66.89 dBuV/m
Line FCC L5 407 PK3  y PASS 5.8829470 GHz

110 depv/m i
M1[1] 110.22 dBpV/m
5.7888240 GHz
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30 dBpv/m

20 dBpv/m

[CF 5.85 GHz 2501 pts 20,0 MHz/ Span 200.0 MHz
] Measuring... (RRRRRRED [

Unwanted Emissions, Band Edge, 5850MHz, ch159, 802.11n MCS0 HT40, MIMO
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2.7 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN Issue 5 clause 8.10.

No fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or RSS-GEN Issue 5,

clause 8.9.

FCC (MHz) ISED (MHz) FCC (GHz) ISED (GHz)
0.090-0.110 0.090-0.110 ‘1’13_612;; 0.96-1.427
0.495-0.505 0.495-0.505 1.435-1.6265 1.435-1.6265

2.1735-2.1905 2.1735-2.1905 1.6455-1.6465 1.6455-1.6465
3.020-3.026 1.660-1.710 1.660-1.710
4.125-4.128 4.125-4.128 1.7188-1.7222 1.7188-1.7222
4.17725-4.17775 4.17725-4.17775 2.2-2.3 2.2-2.3
4.20725-4.20775 4.20725-4.20775 2.31-2.39 2.31-2.39
5.677-5.683 2.4835-2.5 2.4835-2.5
6.215-6.218 6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 6.26775-6.26825 3.26-3.267 3.26-3.267
6.31175-6.31225 6.31175-6.31225 3.332-3.339 3.332-3.339
8.291-8.294 8.291-8.294 3.3458-3.358 3.3458-3.358
8.362-8.366 8.362-8.366 3.6-4.4 3.5-4.4
8.37625-8.38675 8.37625-8.38675 4.5-5.15 4.5-5.15
8.41425-8.41475 8.41425-8.41475 5.35-5.46 5.35-5.46
12.29-12.293 12.29-12.293 7.25-7.75 7.25-7.75
12.51975-12.52025 12.51975-12.52025 8.025-8.5 8.025-8.5
12.57675-12.57725 12.57675-12.57725 9.0-9.2 9.09.2
13.36-13.41 13.36-13.41 9.39.5 9.3-9.5
16.42-16.423 16.42-16.423 10.6-12.7 10.6-12.7
16.69475-16.69525 16.69475-16.69525 13.25-13.4 13.25-13.4
16.80425-16.80475 16.80425-16.80475 14.47-14.5 14.47-14.5
25.5-25.67 25.5-25.67 15.35-16.2 15.35-16.2
37.5-38.25 37.5-38.25 17.7-21.4 17.7-21.4
73-74.6 73-74.6 22.01-23.12 22.01-23.12
74.8-75.2 74.8-75.2 23.6-24.0 23.6-24.0
1012;_212':4 108-138 31.2-31.8 31.2-31.8
149.9-150.05 149.9-150.05 36.43-36.5 36.43-36.5
156.52475-156.52525 156.52475-156.52525 Above 38.6 Above 38.6
156.7-156.9 156.7-156.9
162.0125-167.17 162.0125-167.17
167.72-173.2 167.72-173.2
240-285 240-285

322-335.4 322-335.4

399.9-410 399.9-410
608-614 608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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2.8

Radiated Emissions, below 1GHz

FCC 15.205, 15.209

ISED RSS-GEN Issue 5, Clause 8.9

Test Results: Complies

Measurement Data:

Detector: Quasi-Peak

Measuring distance 3m

Tested with all all connections active

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Radiated Emissions

Carrier Modulation Carrier Freq Measured Freq Measured value QP Limit (dBuV/m) Verdict
MHz MHz dBpV/m @3m

Any Any 32.500 28.0 40.0 Complies

Any Any 454.660 40.4 46.0 Complies

Any Any 479.233 40.8 46.0 Complies

See attached plot

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, clause 8.9 @ frequencies defined in clause 8.10
Radiated emission limit @3 meters
Frequency (MHz) Quasi Peak (uV/m) Quasi Peak (dBuV/m)
30-88 100 40.0
88 — 216 150 43.5
216 — 960 200 46.0
Above 960 500 54.0
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@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz 34.76 dBpV/m
Ref 70 dBuv/m *Att 20 dB SWT 100 ms 95.345666667 MHz

70 Markgr 1 [T1]]
LIMIT CHECK PAYS 40.31 dBpvV/m

548.19200¢000 Muz|IEN
Markdr 2 [T1]]
EREH 39.04 dBpvV/m
== 749.01600¢000 MHz

Markgr 3 [T1]]

5o 38.71 dBplV/m TDF

843.84800¢4000 MH=z

1
rccls52q9 13

%

4

30 l
]
—10

0

PA

| | | | | | 3DB

AC

=

=

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 4.JUN.2018 15:12:33

Radiated Emissions, 30 -1000MHz, HP, Peak Detector
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@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 40.21 dBpvV/m
Ref 70 dBuv/m *Att 20 dB SWT 100 ms 31.552000000 MHz
70 Markgr 1 [T1]]
LIMIT CHECK FAJL 41.43% dBpv/m
LfINE Fcc1fp209 FAJL 479.30400¢000 MHz|IEM

Markdr 2 [T1]]
40.39%9 dBuvV/m
M 4494.47200¢000 MHz
Markgr 4 [T1]]
37.64 dBplV/m
843.84800¢4000 MH=z

PA
N —l 2 1 PS
3
y ECC152(9

% =3

30 . 4 | ‘ ‘ R A L 3DB

AC

-60

TDF

50

10

0

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 4.JUN.2018 15:22:53

Radiated Emissions, 30 -1000MHz, VP, Peak Detector
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2.9 Radiated Emissions, above 1GHz

FCC 15.205, 15.209

ISED RSS-GEN Issue 5, Clause 8.9
Test Results: Complies
Measurement Data:

3m (1 -18 GHz)
1m (18 — 26 GHz)

Measuring distance:

A pre-scan was performed above 26 GHz and no spurious emissions were detected.

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Band Edge Emissions, Restricted Bands, 5150MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value AV Measured value Limit Verdict
MHz dBuV/m @3m Peak dBuV/m @3m (dBuV/m)
802.11a, Ant 0 36 5180 46.0 65.2 54/74 Complies
802.11a, Ant 1 36 5180 46.1 65.1 54/74 Complies
802.11n, HT20, MIMO 36 5180 42.8 59.5 54/74 Complies
802.11n, HT40, MIMO 38 5190 511 67.8 54/74 Complies
802.11n, HT80, MIMO 42 5210 49.6 63.5 54/74 Complies
Band Edge Emissions, Restricted Bands, 5350MHz
Carrier Modulation Ch. No. | Carrier Freq Measured value AV Measured value Limit Verdict
MHz dBuV/m @3m Peak dBuV/m @3m (dBuV/m)
802.11a, Ant 0 64 5320 49.2 66.1 54/74 Complies
802.11a, Ant 1 64 5320 48.8 64.8 54/74 Complies
802.11n, HT20, MIMO 64 5320 451 67.6 54/74 Complies
802.11n, HT40, MIMO 62 5310 50.3 65.8 54/74 Complies
802.11n, HT80, MIMO 58 5290 51.4 67.2 54/74 Complies
Band Edge Emissions, Restricted Bands, 5460MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value AV Measured value Limit Verdict
MHz dBuV/m @3m Peak dBuV/m @3m (dBuV/m)
802.11a, Ant 0 100 5500 47.3 64.8 54/74 Complies
802.11a, Ant 1 100 5500 46.0 67.9 54/74 Complies
802.11n, HT20, MIMO 100 5500 44.2 65.2 54/74 Complies
802.11n, HT40, MIMO 102 5510 43.7 66.0 54/74 Complies
802.11n, HT80, MIMO 106 5530 50.0 65.1 54/74 Complies
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Radiated Emissions in Restricted Bands

Carrier Modulation Carrier Measured | Measured value Peak | Measured value AV Limit Verdict
Freq MHz | Freq MHz dBuV/m @3m dBuV/m @3m (dBuV/m)

802.11a, 6M, Ch1 5180 15540 56.7 44.3 74/54 Complies
802.11a, 6M, Ch1 5200 15600 58.1 43.6 74/54 Complies
802.11a, 6M, Ch1 5240 15720 56.6 42.2 74/54 Complies
802.11a, 6M, Ch1 5260 15780 67.0 52.5 74/54 Complies
802.11a, 6M, Ch1 5300 15900 66.8 53.2 74/54 Complies
802.11a, 6M, Ch1 5320 15960 67.6 53.5 74/54 Complies
802.11a, 6M, ChO 5180 17585 <56 441 74/54 Complies
All Any all others <-54 <-44 74/54 Complies

Average Detector values for emissions from the radio are corrected for Duty Cycle as measured in UL report no.
11526345-E4V3. Calculated Duty Cycle Factor (-20xlog(DC)) is added to the measured values.

Emissions not from the radio are not corrected for duty cycle.

All non-Harmonics are below the average limit, even when measured with Peak Detector.

Only harmonics that fall in the restricted bands (ref. §15.205) have been checked.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Limits
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined in clause 8.10
Radiated emission limit @3 meters
Frequency (MHz) AV (dBuV/m) Peak (dBpV/m)
Above 1 GHz 54.0 74.0
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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TEST REPORT
FCC Part 15E
Report no.: 349542-6

Nem ko FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

I I I
Multiview: [ Spectrum . Spectrum 2 Spectrum 3 .I Spectrum 4 .[ Spectrum 5
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TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

MultiView I Spectrum Spectrum 2 D
RefLevel 117.00 dBut//m RBW 1 MHz SGL
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TEST REPORT
FCC Part 15E

N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

— ) oveemn [ [ [ [ -]
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TEST REPORT
FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Band Edge RMS, > 5350MHz, 5290MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

e e e
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f MultiView I Spectrum

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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TEST REPORT
FCC Part 15E
Report no.: 349542-6

Nem ko FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

TEST REPORT
FCC Part 15E
N em ko Report no.: 349542-6

;
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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Radiated Emissions, 1.0 — 5.15GHz, 5180MHz, 802.11a 6M, Ant 0, VP
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FCC Part 15E
Report no.: 349542-6

( Nemko
IC: 2461N-NVTX21737
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Radiated Emissions, 1.0 — 5.15GHz, 5180MHz, 802.11a 6M, Ant 1, VP
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FCC Part 15E
Report no.: 349542-6

( Nemko
IC: 2461N-NVTX21737
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FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
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IC: 2461N-NVTX21737
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Start 1 GHz 447 MHz/ Stop 5.47 GHz

Date: 1.JUN.2018 10:07:55

Radiated Emissions, 1.0 — 5.47GHz, 5500MHz, 802.11a 6M, Ant 0, HP

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 48.25 dBuV/m

Ref 82 dBpvV/m * Attt 20 dB SWT 30 ms 2.374972000 GHz

—80

LEMIT CHECK B E

—75
1 PK]

—70

—65 TDF

—60 Ps

—55

—50

| auisannin
i’

—35

—30

—25

Start 1 GHz 447 MH=z/ Stop 5.47 GHz

Date: 1.JUN.2018 10:05:55

Radiated Emissions, 1.0 — 5.47GHz, 5500MHz, 802.11a 6M, Ant 0, VP
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 51.53 dBuv/m

Ref 82 dBpvV/m * Attt 20 dB SWT 30 ms 5.470000000 GHz

—80

LEMIT CHECK I El

—75

1 PK]

—70

—65 TDF

PA
—60 Ps

—55

—50
| 3DB

—45

—35

—30

—25

Start 1 GHz 447 MHz/ Stop 5.47 GHz

Date: 1.JUN.2018 10:12:19

Radiated Emissions, 1.0 — 5.47GHz, 5500MHz, 802.11a 6M, Ant 1, HP

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 47.23 dBpv/m

Ref 82 dBpvV/m * Attt 20 dB SWT 30 ms 3.490684000 GHz

—80

LEMIT CHECK B E

—75
1 PK]

—70

—65 TDF

—60 Ps

—55

—50

—45

FECcl 5V‘ﬁ
W

—35

—30

—25

Start 1 GHz 447 MH=z/ Stop 5.47 GHz

Date: 1.JUN.2018 10:10:18

Radiated Emissions, 1.0 — 5.47GHz, 5500MHz, 802.11a 6M, Ant 1, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 72 (109)



TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 62.36 dBuv/m

Ref 82 dBpvV/m * Attt 20 dB SWT 30 ms 5.725000000 GHz

—80

LiMIT cHECk rAlL
LINE FCCIlFE3 FAINL EN
—75

1 PK]

—70

—65 TDF

PA
—60 Ps

—55

—50
3DB

—45

_FE},CI SE i}

—35

—30

—25

Start 1 GH=z 472.5 MH=z/ Stop 5.725 GH=z

Date: 1.JUN.2018 10:23:22

Radiated Emissions, 1.0 — 5.725GHz, 5745MHz, 802.11a 6M, Ant 0, HP

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 57.84 dBuv/m

Ref 82 dBpvV/m * Attt 20 dB SWT 30 ms 5.721220000 GHz

—80

LiMIT cHECk rAlL
LINE FCCIlFE3 FAILL EN

—75
1 PK]

—70

—65 TDF

—60 Ps

3DB

—35

—30

—25

Start 1 GH=z 472.5 MH=z/ Stop 5.725 GH=z

Date: 1.JUN.2018 10:21:21

Radiated Emissions, 1.0 — 5.725GHz, 5745MHz, 802.11a 6M, Ant 0, VP
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&

Ref 82 dBuv/m

* Attt

*RBW 1 MHz
* VBW 3 MHz

20 dB SWT 30 ms

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Marker 1 [T1
70.57 dBpv/m
5.725000000 GH=z

—80

—75
1 PK]

—70

—65

PA

—60

PS

—55

—50

—45

rci

3DB

—35

—30

—25

start 1 GHz

Date: 1.JUN.2018 10:28:15

472.5 MHz/

Stop 5.725 GHz

Radiated Emissions, 1.0 — 5.725GHz, 5745MHz, 802.11a 6M, Ant 1, HP

®

Ref 82 dBuv/m

*RBW 1 MHz
* VBW 3 MHz
SWT 30 ms

* Attt 20 dB

Marker 1 [T1
57.67 dBuvV/m
5.721220000 GH=z

—80

—75
1 PK]

—70

—65

—60

—55

—50

—45

FEcl

3DB

—35

—30

—25

start 1 GHz

Date: 1.JUN.2018 10:26:14

472.5 MHz/

Stop 5.725 GHz

Radiated Emissions, 1.0 — 5.725GHz, 5745MHz, 802.11a 6M, Ant 1, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.54 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 17.585080000 GHz

80

—75

1 PK]

—70

—60

—55

—50

—45

S Cd15209
—40

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 14:45:51

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant0, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.82 dBuV/m

Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.630620000 GHz

80

—75

1 PK]

—70

—65

—60

—55

3DB
ac

—50

—45

CX¥1 52099
—40

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 14:43:50

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant0, VP
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.63 dBuvV/m
Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.726760000 GHz
80
. ==
1_PK}
=== |
TDF
—65
LNA
60
1
—55
| Y
—50 1 N i ac
—45 W
A-d 5200
—40
—35
30
start 5.35 GHz 1.265 GHz/ Stop 18 GHz
Date: 1.JUN.2018 14:20:25
Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant1, HP
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.82 dBuv/m

Re f 80 dBuvV/m * ALt 10 d4de SWT 75 ms 15.545900000 GH=z
80
- =
1 PK]
o I I
TDF
~65
-
=60
1
=55
3DB
1 AC

—35

30

Start 5.35 GHz

Date: 1.JUN.2018 14:18:24

1.265 GHz/ Stop 18 GHz

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant1, VP
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54 .30 dBpvV/m
Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.736880000 GHz
80
. ==
1_PK}
=== |
TDF
—65
LNA
60
1
—55
3DB
5o ac
AC 15200
—40
—35
30
start 5.35 GHz 1.265 GHz/ Stop 18 GHz
Date: 1.JUN.2018 15:02:37
Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11n HT20, MIMO, HP
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.91 dBuv/m
Ref 80 dBpV/m * Attt 10 daB SWT 75 ms 17.660980000 GHz
80
L. ==
1 PK]
=== |
TDF
65
LNA
60
1
55 ¥
A
1 AC
v v

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 15:00:36

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11n HT20, MIMO, VP
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*RBW 1 MHz
* VBW 3 MHz

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms

Marker 1 [T1

]

56.43 dBpvV/m
15.900100000 GHz

80

—75

1 PK]

—70

—60

—55

—50

—45

“F152099

—40

—35

30

start 5.35 GHz

Date: 1.JUN.2018 12:46:22

1.265 GHz/

stop

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant0, HP

®

*RBW 1 MHz
* VBW 3 MHz

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms

Marker 1 [T1

18 GH=z

54.69 dBuv/m
17.681220000 GHz

80

—75

1 PK]

—70

—65

—60

—55

L B

—50

—45

152099

W
i

—40

—35

30

Start 5.35 GHz

Date: 1.JUN.2018 12:44:21

1.265 GHz/

Stop

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant0, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway

18 GH=z

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

3DB
ac
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 56.53 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 15.905160000 GHz

80

—75

1 PK]

—70

—60

—55 =

—50

—45

NP1 52099
—40

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 13:41:02

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant1, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 60.96 dBpV/m

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms 15.895040000 GH=z

80

—75

1 PK]

—70

—65

—60

—55

3DB
ac

—50

—45

cc152(99
o

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 13:39:01

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant1, VP
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 58.34 dBpv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 15.895040000 GHz

80

—75

1 PK]

—60

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:15:14

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11n HT20, MIMO, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 58.94 dBuV/m

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms 15.895040000 GH=z

80

—75

1 PK]

—70

—65

60 =

—55

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

3DB
ac

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:13:12

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11n HT20, MIMO, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.54 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 17.585080000 GHz

80

—75

1 PK]

—70

—60

—55

—50

—45

S Cd15209
—40

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 14:45:51

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant0, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.82 dBuV/m

Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.630620000 GHz

80

—75

1 PK]

—70

—65

—60

—55

3DB
ac

—50

—45

CX¥1 52099
—40

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 14:43:50

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant0, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 81 (109)



C@emko

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.63 dBuvV/m
Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.726760000 GHz
80
. ==
1_PK}
=== |
TDF
—65
LNA
60
1
—55
| Y
—50 1 N i ac
—45 W
A-d 5200
—40
—35
30
start 5.35 GHz 1.265 GHz/ Stop 18 GHz
Date: 1.JUN.2018 14:20:25
Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant1, HP
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.82 dBuv/m

Re f 80 dBuvV/m * ALt 10 d4de SWT 75 ms 15.545900000 GH=z
80
- =
1 PK]
o I I
TDF
~65
-
=60
1
=55
3DB
1 AC

—35

30

Start 5.35 GHz

Date: 1.JUN.2018 14:18:24

1.265 GHz/ Stop 18 GHz

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11a 6M, Ant1, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737
@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54 .30 dBpvV/m
Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 17.736880000 GHz
80
. ==
1_PK}
=== |
TDF
—65
LNA
60
1
—55
3DB
5o ac
AC 15200
—40
—35
30
start 5.35 GHz 1.265 GHz/ Stop 18 GHz
Date: 1.JUN.2018 15:02:37
Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11n HT20, MIMO, HP
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.91 dBuv/m
Ref 80 dBpV/m * Attt 10 daB SWT 75 ms 17.660980000 GHz
80
L. ==
1 PK]
=== |
TDF
65
LNA
60
1
55 ¥
A
1 AC
v v

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 15:00:36

Radiated Emissions, 5350 — 18000 MHz, 5180 MHz, 802.11n HT20, MIMO, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 83 (109)



C@emko

&

*RBW 1 MHz
* VBW 3 MHz

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms

Marker 1 [T1

]

56.43 dBpvV/m
15.900100000 GHz

80

—75

1 PK]

—70

—60

—55

—50

—45

“F152099

—40

—35

30

start 5.35 GHz

Date: 1.JUN.2018 12:46:22

1.265 GHz/

stop

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant0, HP

®

*RBW 1 MHz
* VBW 3 MHz

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms

Marker 1 [T1

18 GH=z

54.69 dBuv/m
17.681220000 GHz

80

—75

1 PK]

—70

—65

—60

—55

L B

—50

—45

152099

W
i

—40

—35

30

Start 5.35 GHz

Date: 1.JUN.2018 12:44:21

1.265 GHz/

Stop

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant0, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway

18 GH=z

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

3DB
ac
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 56.53 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 15.905160000 GHz

80

—75

1 PK]

—70

—60

—55 =

—50

—45

NP1 52099
—40

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 13:41:02

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant1, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 60.96 dBpV/m

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms 15.895040000 GH=z

80

—75

1 PK]

—70

—65

—60

—55

3DB
ac

—50

—45

cc152(99
o

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 13:39:01

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11a 6M, Ant1, VP
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 58.34 dBpv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 15.895040000 GHz

80

—75

1 PK]

—60

—35

30

start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:15:14

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11n HT20, MIMO, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 58.94 dBuV/m

Re f 80 dBpvV/m * Attt 10 de SWT 75 ms 15.895040000 GH=z

80

—75

1 PK]

—70

—65

60 =

—55

TEST REPORT
FCC Part 15E
Report no.: 349542-6

FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

3DB
ac

—35

30

Start 5.35 GHz 1.265 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:13:12

Radiated Emissions, 5350 — 18000 MHz, 5300 MHz, 802.11n HT20, MIMO, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 55.06 dBuvV/m

Ref 80 ciB)_]V/m * Att 10 dB SWT 75 ms 16.566280000 GH=z
80
L. =u
1 PK]
== |,
-
—65
LNA
=60
1
—55
1 n i} AC
—35
30
Start 5.725 GH=z 1.2275 GHz/ Stop 18 GH=z
Date: 1.JUN.2018 11:30:28
Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11a 6M, Ant0, HP
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.79 dBuv/m
Re f 80 dBuv/m * Attt 10 dB SWT 75 ms 17.671030000 GH=z
80
L. ==
1 PK]
o= |,
TDF
~65
-
=60

3DB
ac

30

Start 5.725 GHz 1.2275 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:28:27

Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11a 6M, Ant0, VP
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.46 dBpvV/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 17.558100000 GHz

80

—75

1 PK]

—70

—60

30

Start 5.725 GH=z 1.2275 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:03:10

Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11a 6M, Ant1, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 56.50 dBuV/m

Re £ 80 dBpvV/m *Att 10 dB SWT 75 ms 16.561370000 GHz

80

—75

1 PK]

—70

—65

—60

—55

—50

—45

ccl15299

—40

—35

30

Start 5.725 GHz 1.2275 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:01:09

Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11a 6M, Ant1, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC Part 15E
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TEST REPORT
FCC Part 15E
Report no.: 349542-6

( Nemko
IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 55.35 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 16.566280000 GHz

80

—75

1 PK]

—70

—60

—55

—50

PN il

30

Start 5.725 GH=z 1.2275 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:09:26

Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11n HT20, MIMO, HP

@ * REBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 55.50 dBpv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 75 ms 16.566280000 GHz

80

—75

1 PK]
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—65

—60

30

Start 5.725 GH=z 1.2275 GHz/ Stop 18 GHz

Date: 1.JUN.2018 12:07:25

Radiated Emissions, 5725 — 18000 MHz, 5520 MHz, 802.11n HT20, MIMO, VP
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.89 dBuv/m

Re f 80 CiB]_]V/m * Attt 10 de SWT 70 ms 17.684100000 GH=z
80
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1 PK]
=== |
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—~65
LNA
=60

30

start 5.85 GHz 1.215 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:19:25

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11a 6M, Ant0, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.77 dBuV/m
Ref 80 dBpv/m *Att 10 dB SWT 70 ms 17.722980000 GHz
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Es= |
TDF
-65
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—60
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Start 5.85 GHz 1.215 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:17:23

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11a 6M, Ant0, VP
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.75 dBuv/m

Re f 80 CiB]_]V/m * Attt 10 de SWT 70 ms 17.635500000 GH=z
80
. ==
1 PK]
=== |
roe
—~65
LNA
=60

30

start 5.85 GHz 1.215 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:25:04

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11a 6M, Ant1, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.13 dBuV/m

Re £ 80 dBpvV/m *Att 10 dB SWT 70 ms 17.737560000 GHz
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Date: 1.JUN.2018 11:23:03

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11a 6M, Ant1, VP
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.91 dBuv/m

Re f 80 CiB]_]V/m * Attt 10 de SWT 70 ms 17.737560000 GH=z
80
. ==
1 PK]
=== |
roe
—~65
LNA
=60

30

start 5.85 GHz 1.215 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:14:40

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11n HT20, MIMO, HP

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 54.34 dBuV/m

Re f 80 dBuv/m * Attt 10 dB SWT 70 ms 17.611200000 GH=z
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o I I
TDF
~65
-
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3DB
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30

Start 5.85 GHz 1.215 GHz/ Stop 18 GHz

Date: 1.JUN.2018 11:12:39

Radiated Emissions, 5850 — 18000 MHz, 5785 MHz, 802.11n HT20, MIMO, VP
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Multiview Spectrum D

RefLevel 77.50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
M1[1] [51.48 dBuv/m

75 dBpy/m 25.45250 GHz

70 dBpYm

65 dBpv/m

60 dBpY/m

55 dBpY/m
M1

50 dBpv/m ’ WMMHVA
I o O B o e e e i

45 dBpv/m

40 dBpv/m

35 depv/m

30 dBpY/m

25 depv/m

20 depv/m

18.0 GHz 1001 pts 800.0 MHz/ 56.0 GHz
]-[ J Measuring... ((RREREEED e 27052018

Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802.11a 6M, Ant 0, VP/HP, @10cm

MultiView Spectrum

RefLevel 77,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep {3
M1[1] [51.66 dBu¥Y/m

75 dBpy/m 25.50850 GHz

70 dBpv/m

65 dBpY/m

60 dBpv/m

EE dBpY/m

M1

50 depv/m | ‘ b .wag/{h“
ST W WWMWWMWWW‘WM Iy it

45 dBpv/m

40 dBpv/m

38 dBpW/m

30 dBpv/m

28 dBepv/m

20 dBpv/m

18,0 GHz 1001 pts 800.0 MHz/ SE 0 Gz
- —
j | Measuring... GEENENEED | 24052018

13:51:49
Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802.11a 6M, Ant 1, VP/HP, @10cm

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 93 (109)



TEST REPORT

FCC Part 15E
N em ko Report no.: 349542-6
FCC ID: LKDNVTX22173

IC: 2461N-NVTX21737

Multiview Spectrum D

RefLevel 77.50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

TPK q
M1[1] [51.35 dBpvV/m
25.48450 GHz

1 Frequency Sweep

75 dBpv/m

70 dBpYm

65 dBpv/m

60 dBpY/m

55 dBpY/m

M1

B0 dBpv/m L o J}UI 1 il

45 dBpv/m

40 dBpv/m

35 depv/m

30 dBpY/m

25 depv/m

20 depv/m

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

. 24.05.2018
]'[ | measuring... (NENENEND oo

Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802.11n HT20, MIMO, VP/HP, @10cm

Multiview Spectrum D

RefLevel 77.50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

M1[1] |51.43 dBpvV/m

75 dBpy/m 25.42860 GHz

70 dBpYm

65 dBpv/m

60 dBpY/m

55 dBpY/m

M1
m o ANMmAMWJ
ot ]

45 dBpv/m

40 dBpv/m

35 depv/m

30 dBpY/m

25 depv/m

20 depv/m

18.0 GHz 1001 pts 800.0 MHz/ 56.0 GHz
]-[ J Measuring... ((NEERENED e 27052018

Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802.11a 6M, Ant 1, VP/HP, @10cm
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Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

M1[1]_61.01 dBpv/m
25.45250 GHz

85 dBpv/m

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

M1

60 dBpv/m 1 \Iw
WWWWWWW T TSV A P T T R

50 dBpY/m

45 dBpv/m

40 dBpv/m

35 dBpY/m

30 dBpv/m

18.0 GHz 1001 pts 800.0 MHz/ 76.0 GHz
]'[ | measuring... RENENEED oo

Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802.11a 6M, Ant 1, VP/HP, @10cm

MultiView Spectrum

RefLevel 77,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep {3
M1[1] [51.64 dBu¥/m

75 dBpy/m 24,96500 GHz

70 dBpv/m

65 dBpY/m

60 dBpv/m

EE dBpY/m

M1

A TPV

50 dBpv/m oty

45 dBpv/m

40 dBpv/m

38 dBpW/m

30 dBpv/m

28 dBepv/m

20 dBpv/m

18.0 GHz 1001 pts 800.0 MHz/ 56.0 GHz
- —
]_[ J Measuring... (RERENENED aa 24-05.2018

13:47:27
Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802.11n HT20, MIMO, VP/HP, @10cm
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Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
85 dBpY/m M1[1] |61.46 dBpV/m
39.1120 GHz

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

M1

4L - T Mol o
60 dBpv/m T
JW(LWMM”MMVWWW J‘WAMMNWW"WT" L

W /m

50 dBpv/m

45 dBpY/m

40 dBpY/m

35 dBpY/m

30 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 0.0 GH=
]-[ J Measuring... ((RREREEED e 27052018

Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802.11a 6M, Ant 0, VP/HP, @10cm

MultiView Spectrum

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ ¥YBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep {3
85 dBpv/m M1[1] |60.82 dBpV/m
39.0280 GHz

g0 dBepv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

M1

M bbbt A AR b i A A A

B0 dBpY/m

45 dBpv/m

40 dBpY/m

35 dBpv/m

30 dBpv/m

s slpte LiCHz/ 30.0 GHz
—— s
j | Measuring... GEENENEED | 24052018

13:06:47
Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802.11a 6M, Ant 1, VP/HP, @10cm
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Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
85 dBpY/m M1[1] |61.30 dBp¥/m
39.2660 GHz

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

M1

" WWWWWWWWWWMWMW' : et

E. /i

50 dBpv/m

45 dBpY/m

40 dBpY/m

35 dBpY/m

30 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz

" 24.05.2018
]_[ J Measuring... (RARRERED L] 13:09:31

Pre-Scan, 18.0 — 26.0GHz, 5300 MHz, 802. 11n HT20, MIMO, VP/HP, @10cm

Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
85 dBpY/m M1[1] |61.03 dBp¥/m
38.0770 GHz

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

M1

O R e i el B

Vim

50 dBpv/m

45 dBpY/m

40 dBpY/m

35 dBpY/m

30 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 0.0 GH=
]-[ J Measuring... ((NEERENED e 27052018

Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802.11a 6M, Ant 0, VP/HP, @10cm
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Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
85 dBpY/m M1[1] |61.22 dBp¥/m
39.2800 GHz

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m

60 dBpv/m 4 1 L 1 m X. N
NI [ TNON T X A Y K Y

50 dBpv/m

45 dBpY/m

40 dBpY/m

35 dBpY/m

30 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz

" 24.05.2018
]_[ J Measuring... (RERAERED L] 13:15:28

Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802. 11a 6M, Ant 1, VP/HP, @10cm

Multiview Spectrum D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 56 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
85 dBpY/m M1[1] |61.58 dBp¥/m
39.1960 GHz

80 dBpv/m

75 dBpY/m

70 dBpY/m

65 dBpv/m
M1
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45 dBpY/m

40 dBpv/m

35 dBpY/m

30 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
T T G

Pre-Scan, 18.0 — 26.0GHz, 5580 MHz, 802.11n HT20, MIMO, VP/HP, @10cm
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 56.73 dBuv/m

Ref 80 dBpvV/m * Attt 10 dB SWT 20 ms 15.543205128 GHz

80

—75

1 PK]

—70

—60

;
:

B " &
MWWWWWW “ mr

—45

—40

—35

30

Center 15.54 GH=z 10 MHz/ Span 100 MH=z

Date: 1.JUN.2018 14:27:41

Radiated Emissions Pk, 15540 MHz, 5180 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.54192308 GHz * VBW 3 MHz 43.99 dBuv/m
Re £ 75 dBuv/m *Att 10 dB SWT 20 ms 15.541923077 GHz

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

75

—70

*

»
§

—65

—60

—55

—50

SWP 100 off 100

3DB
ac

—45

a0 \

—35

—30

25

Center 15.54 GHz 10 MH=z/ Span 100 MHz

Date: 1.JUN.2018 14:28:54

Radiated Emissions Av, 15540 MHz, 5180 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MHz Marker 1 [T1 ]

15.59727564 GHz * VBW 3 MHz 58.09 dBpvV/m

Ref 75 dBuvV/m * Attt 10 dB SWT 20 ms 15.597275641 GHz

75
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1 PK]

—65

My 1 .IKM gl

Wl M e

—45

—40

—35
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25

Center 15.6 GHz 10 MHz/ Span 100 MHz

Date: 1.JUN.2018 14:37:53

Radiated Emissions Pk, 15600 MHz, 5200 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.59647436 GHz * VBW 3 MHz 43.29 dBuv/m
Re £ 75 dBuv/m *Att 10 dB SWT 20 ms 15.596474359 GHz
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—65

—60

—55
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SWP 100 off 100

—45

—35
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25

Center 15.6 GHz 10 MH=z/ Span 100 MHz

Date: 1.JUN.2018 14:38:54

Radiated Emissions Av, 15600 MHz, 5200 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.71727564 GHz * VBW 3 MH=z 56.64 dBuv/m
Ref 75 dBuvV/m * Attt 10 dB SWT 20 ms 15.717275641 GHz
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Center 15.72 GH=z 10 MHz/ Span 100 MH=z

Date: 1.JUN.2018 14:36:28

Radiated Emissions Pk, 15720 MHz, 5240 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.71711538 GHz * VBW 3 MHz 41.95 dBuv/m
Re £ 75 dBuv/m *Att 10 dB SWT 20 ms 15.717115385 GHz
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Center 15.72 GHz 10 MH=z/ Span 100 MHz

Date: 1.JUN.2018 14:32:15

Radiated Emissions Av, 15720 MHz, 5240 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.78320513 GHz VBW 3 MH=z 66.96 dBuv/m
Ref 80 dBpvV/m * Attt 10 dB SWT 20 ms 15.783205128 GHz
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Center 15.78 GH=z 10 MHz/ Span 100 MH=z

Date: 1.JUN.2018 14:06:45

Radiated Emissions Pk, 15780 MHz, 5260 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1 *RBW 1 MHz Marker 1 [T1 ]
15.78192308 GHz VBW 10 MHz 52.20 dBuv/m
Re £ 80 dBpvV/m *Att 10 dB SWT 20 ms 15.781923077 GHz
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Date: 1.JUN.2018 14:05:12

Radiated Emissions Av, 15780 MHz, 5260 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MH=z Marker 1 [T1 1
15.90304487 GH=z VBW 3 MH=z 66.75 dBuv/m
Ref 80 dBpV/m * Att 10 dB SWT 20 ms 15.903044872 GH=z
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Date: 1.JUN.2018 13:58:28

10 MHz/

Span

100 MH=z

Radiated Emissions Pk, 15900 MHz, 5300 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1
15.89599359 GHz

Re f 80 dBpvV/m * Attt 10 de

* RBW 1
VBW 1
SWT 2
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Radiated Emissions Av, 15900 MHz, 5300 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MH=z Marker 1 [T1 1
15.96304487 GH=z VBW 3 MH=z 67 .57 dBuv/m
Ref 80 dBuvV/m * Att 10 dB SWT 20 ms 15.963044872 GH=z
80
. ==
1 PK]
== |,
1
.. A . Tor
] Y WV\M/\ -
=60

—45

—40

—35

30

Center 15.96 GH=z

Date: 1.JUN.2018 14:09:56

10 MHz/

Span 100 MHz

Radiated Emissions Pk, 15960 MHz, 5320 MHz (Max: 802.11a 6M, Ch 1, HP)

MARKER 1
15.95663462 GHz

*RBW 1 MHz
VBW 10 MHz

Marker 1 [T1 ]
53.21 dBuv/m

Re f 80 dBuv/m * Attt 10 dB SWT 20 ms 15.956634615 GH=z
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Radiated Emissions Av, 15960 MHz, 5320 MHz (Max: 802.11a 6M, Ch 1, HP)
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MARKER 1 *RBW 1 MHz
17.65262821 GH=z * VBW 3 MH=z
Ref 80 dBpvV/m * Attt 10 dB SWT 20 ms

Marker 1 [T1 ]
44.09 dBpvV/m
17.652628205 GHz
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Radiated Emissions Av, 17585 MHz, 5180 MHz (Max: 802.11a 6M, Ant 0, VP/HP)
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3 Measurement Uncertainty

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

Measurement Uncertainty Values

Test Iltem Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5 dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9dB
Spurious Emissions, Radiated <1GHz +2.5 dB
>1GHz 2.2 dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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4 LIST OF TEST EQUIPMENT

TEST REPORT

FCC Part 15E

Report no.: 349542-6
FCC ID: LKDNVTX22173
IC: 2461N-NVTX21737

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

No. | Model Description Manufacturer Asset no. Cal. date Cal. Due
1 FSW40 Spectrum Analyzer Rohde & Schwarz LR 1690 2018.01 2019.01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2018.03 2019.03
3 WHKX6.5/18G Highpass Filter Wainwright Inst. LR 1619 Ccou
4 310 Preamplifier Sonoma Instrument LR 1686 2017.08 2018.08
5 317 Preamplifier Sonoma Instrument LR 1687 2017.08 2018.08
6 8449A Pre-amplifier Hewlett Packard LR 1322 2017.08 2018.08
7 6812B AC Power Source Agilent LR 1515 COou
8 3115 Horn Antenna EMCO LR 1330 2016.10 2021.10
9 3117-PA Horn Antenna with Preamp EMCO LR 1717 2017.12 2018.12
10 JB3 BiLog Antenna Sunol N-4525 2017.11 2020.11
11 638 Antenna Horn Narda LR 1480 2010.06 2020.06
12 Model 87 V Multimeter Fluke N-4669 2016.10 2018.10
13 V637 Antenna Horn Narda LR 099 2010.06 2020.06
14 | JS4-26004000 Preamplifier Miteq LR 1591 2017.08 2018.08
COU = Calibrate on use
Test Software List
Description Manufacturer Model Version
EMC Software for Conducted tests Rohde & Schwarz EMC32 10.20.01
EMC Software for Radiated tests Rohde & Schwarz EMC32 10.20.01
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5 BLOCK DIAGRAM

5.1 Power Line Conducted Emission

Shielded Room

EUT LISN Test Receiver

5.2 Test Site Radiated Emission

Anechoic Chamber

Antenna
H=1-4m

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

All tests below 1 GHz were performed at 3m with ground plane. The EUT was placed on the stand at 0.8m height.

Tests above 1 GHz were performed with the space between the EUT and the antenna covered by absorbers. The EUT
was placed on a 1.5m high stand. Tests from 1 GHz to 18 GHz were performed @3m distance. Tests above 18 GHz
were performed @ 1m distance.

The antenna was raised from 1 to 4m and the turntable rotated from 0 to 360 degrees to maximize any emissions found.
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